INSTRUCTION MANUAL

lllll

>
HANNYA gﬁ



Turnbuckle Assembly

Bag 1, Bag 2, Spacer and Screw Bag

Front Upper Arm - Left X
Upper Arm Post

4 x 6 x 3 Spacer M3 x 29mm Turnbuckle

4 x 6 x 3 Spacer @ @

M3 Nut
Grey Composite 4.8mm Flat Type g M3 Nut gM
Ball End 15mm M3 x 6 Round Head

Grey Composite 4.8mm Flat Type
Ball End 15mm

Screw the Upper Arm to
fix the length

Screw the Upper Arm

to fix the length
4.8mm Ball

4.8mm Ball
4mm Thread

4mm Thread

—10)

N\

Servo Linkage Steering Linkage

@

Rear Hub Linkage

M3 x 20mm Turnbuckle

M3 x 24mm Turnbuckle

:., ML NM"‘

I
. Grey Composite Grey Composite Grey Composite
Grey Composite 8mm 4.8mm Flat Type 4.8mm Flat Type 4.8mm Flat Type
4.8mm Flat Type -~ Ball End 13mm Ball End 15mm 9.5mm Ball End 15mm
Ball End 13mm
Grey Composite Grey Composite
4.8mm Flat Type

4.8mm Flat Type

Ball End 10mm m

Ball End 10mm




Gear Diff Assembly

Bag 3, 7 and Oil Bag

Gear Diff
@ @Cross Pin
Bevel Gears 10T ~_

Spacer 3.6 x 9.5
x 0.2mm

0-ring 5 x 2mm

Spacer 5 x 15.5 x 0.4mm

Pin 2 x 9.8mm

Composite Adjustment
) Ball-Bearing Hub

Bearing 10 x 15 x 4mm

Spacer
5 x 15.5 x 0.4mm

o b
<>< &) Diff Gasket
s
u 0-ring 25 x Tmm

0-ring 5 x 2mm  {

Note The Direction

Bearing 10 x 15 x 4mm

Pin 2 x 9.8mm

Composite Adjustment
Ball-Bearing Hub

Alu Gear Diff Outdrive Adapter




Suspension Assembly

Bag1, 4, Spacer and Screw Bag

M3 x 10mm Set Screw

SN

7,

Alu Arm
Adaptor

3 x 6 x1Spacer

3 x 42mm Pin

3 x 6 x 2 Spacer

% M3 x 6 Round Head

3 x 6 x1Spacer

M3 x 10mm
Set Screw

Front

Alu Arm Base Rear Left

3.15mm

T

2
©

4.8mm Ball
4mm Thread

5

Grey Composite 4.8mm Flat Type
Ball End 13mm

3 x 6 x1Spacer
4.8mm Ball
4mm Thread

M3 x 10mm
Set Screw

e

Grey Composite 4.8mm Flat Type
Ball End 13mm

3 x 44.9mm Pin

M3 x 6 Round Head
3x6x0.5 Spacer§

3x6x2$p@l\

(s M3 x 10mm Set Screw

3 x 6 x 2 Spacer

Alu Arm Base Rear Right

3.15mm

E
@

=20

Page - 3




Suspension Mount Assembly

Bag 2 and 4

“ Mount C
N
X

X2, &)

ﬂ{
5

)

K
Mou.,t

the center.

E 7N\ 7 N 7N\
e ko
Default Setup
Horizontal Offset
Choice of either 0.5 or Tmm offset
\@ from center

> O
\V \1J
Diagonal Offset
Usltle elthter 9.5 o;llmm t:);hlfttt_he . =\“ uf\" @
roll center in a diagonal direction from s s v )

Transmission Shaft Assembly

Bag 2, 6 and Screw Bag

60

M5 Eclip

M2 x 12mm Pin

Center Pulley Cover

Center Pulley Shaft - A

Page - 4

M5 Eclip

62

M3 x 3 Set Screw

Transmission Shaft Gear




Knuckle and Rear Hub Assembly

Bag1, 5 and Screw Bag

4.8mm Ball
5mm Thread

5 x 10 x 4mm Bearing

Knuckle - Left

Front Axle - 6mm

Steering Limiter

6mm Hex

4.8mm Ball
5mm Thread

:\\@k s

5x10 x 4mm
Bearing

o

M2 x 10mm Pin

M2 x 5mm
Cup Head

Rear Hub

_$

5 x 10 x 4mm Bearing

5 x 10 x 4mm Bearing

M3 x 6 Flat Head

(&
“

5 x 10 x 4mm Bearing

4.8mm Ball

é 5mm Thread

M3 x 6 Flat Head

Flat Head Countersunk
Washer

Flat Head Countersunk Washer

5 x 10 x 4mm Bearing
Knuckle - Right

Front Axle - 6mm

M3 x 6 Round Head Steering Limiter

6mm Hex

4.8mm Ball
5mm Thread

Rear Hub Plate

M3 x 6 Round Head

M2 x 5mm
Cup Head

%

M2 x 10mm Pin
5x10 x 4mm

Bearing

5x10 x 4mm
Bearing

Rear Hub Plate

Default Setup 2.5mm

o

Recommmed add some Thread Lock
at M3 x 3mm Set Screw /

Driveshaft Protector Blade

Page - 9




Main Chassis Assembly [ Rermepbe ™
o

Bag 2, 4,7, Carbon and Screw Bag

Rear Downstop
Mount - Right

Place The Esc To Receiver Wire Inside
The Chassis Slot Before Installing
Suspension Mount D

High CG Setup,
Require Long Shock
Lower Connector

Rear Downstop
Mount - Left

Top Deck

Suspension Mount D

M3 x 6 Round Head

Suspension Mount C

Default Setup

Front Downstop

Mount
&>

Front Downstop
S Mount

&
&

§ M3 x 6 Flat Head

Main Chassis

Stiffener - Left

Gl

* 8
8® ey
M3 x 6 Flat Head ggg gég
gg M3 x 6 Flat Head
%gg

PHQE - E Do not tighten the screw before rear end assembly at page 8




Suspension Mount E

|

Rear Arms - Left

Place The Esc To Receiver Wire Inside
The Chassis Slot Before Installing

Suspension Mount D

Rear Arms - Right

|

Rear Bulkhead

M3 x 6 Flat Head

Rear End Assembly

M3 x 6 Flat Head %

Page - 7




Center Pulley Shaft - B

Shorty

LCG Shorty

M3 x 6mm
Round Head

(=2 S
3 £ - %@%mm
g 3 o Ex
& [+2] T -]
3 § E E o 3
0 |__ lm o =S x
: - oY g
™ i} e @ =
b o x w,,,.. o
™ c n /,w% T
= 2 ol
0n of []
0 -
5 a
& g
® =
= s
© o
M (D)
-]
©
(7]
T
-]
c
=
[=]
o
=
2
[ 4
1
2
)
o
o
o
w
0
£
[}
= G
| —"
o [
| £ m
©
E 3
o
Q © £
7. m £
oA 3 x
=T I - 2
(v} £8 a
m=N ET =
= K- T E 2
T c - 3 T 0
T = >
[ s
c g
(=] o = /1
o B o '@/
= 3 £ 3 £
(&) MH = @—
- *E 5 . /{
- 28 (o
o @/@
w 0/ /)
[aa] 0

Page - 8




Bag1, 4,7 and Screw Bag

M3 x 6mm

M3 x 8mm M3 x 6mm
M3 x 8mm Round Head Round Head

Round Head Round Head

Rear Upper Bulkhead

4.8mm Ball %@ g@ 4.8mm Ball /

5mm Thread 5mm Thread




Round Head Screw

Battery Holder Assembly

Bag 9 and Screw Bag

S

Battery Holder Spring

7

N ,@ \
= NS /A >
W r'L\,\\\\\?@\

x
o
o

u =
>
P
o
=
I

m

=
°

x

=

c

o

2

W=

» € o®
@ .2 o Q
" w - £
5 2 g =
E-.m = 0
WS £ ©
L £ Y u
£ L
- O

o

Battery Holder

Hex Set Screw
M3 x 4mm

¥
&
:

Composite Battery Holder

Composite Battery Holder Post

For LCG Battery




Round Head Screw

M3 x 6mm

%

Round Head Screw

M3 x 8mm

T

Round Head Screw

M3 x 8mm

M3 x 3mm
Set Screw

Bag 2, 6,7 and Screw Bag

Round Head Screw

M3 x 5mm

-

Servo Mount A

Round Head Screw

M3 x 6mm

L

M2 x 5mm

Round Head Screw

M3 x 8mm

4.8mm Ball
8mm Thread

48Pitch 83T Spur Gear

ound Head Screw

3 x 6mm

ol

/

3x6x2mm
Spacer

25T Servo Horn

o

Reve D, Yokom

Futaba , Power HD, Onisiki ,

23T Servo Horn

Sanwa

8

Round Head Screw

M3 x 6mm

Flat Head Screw
M3 x 8mm

Page




Front End Assembly

Bag 2, 6,7 and Screw Bag

Round Head Screw

M3 x 5mm g

Round Head Screw

M3 x 5mm @
g/

K
ps

Graphite Steering
Slide Rack

Steering =
Slide Rack
Bl Slide Rack
()
o
Round Head Screw
4.8mm Ball M3 x 5mm
8mm Thread

Adjustment
y M3 Locknut

Flat Head Screw
M3 x 6mm

Flat Head Screw
M3 x 8mm

Suspension Mount C

Steering Slide
Rack Base

3 x 6 x 2 Spacer

@\@\SX 6 x 1 Spacer

4.8mm Ball End

Post A

5 x 9 x 3mm Bearing

3 x 6 x 1Spacer

M3 Lock Nut

\@\3x 6 x 2 Spacer
@\3 x 6 x 1 Spacer

“e;

4.8mm Ball
10mm Thread

Graphite Steering
Slide Rack Adaptor

Flat Head Screw
M3 x 8mm

10mm Thread

Page - 12

Round Head Screw

4 x 8 x 3mm Bearing M3 x 18mm




Round Head Screw

Front End Assembly

Bag 8 and Screw Bag

T
)
Y, @!

@-

;;\.\‘\'\V’/e /\ﬁa@
S\

W) D\

Page - 13

Flat Head Screw
M3 x 8mm

Upper Arm Mount

4 fﬂ\
[N\ (RZ
NG EN/AY

> N AD; 0 «”%

N D)7,

il

L




Shocks Assembly

Bag 10 and Oil Bag

4 Hole Damper Piston

E-Clip 2.5mm

@// Shock Shaft

Shock Absorber Membrane

Cycle The Shock Shaft In a Upwards And
Downwards Motion To Bring The Air Bubbles
Ontop Of The Shock Piston.

E-Clip 2.5mm ’ | i |
@ Silicone 0 Ring For Spring Adjust Nut

Shock 0-Ring

@ Shaft Cover
@)

—
S\
’ ‘ﬂ‘ Alu Lower Shock Cap

\\) Alu Upper Shock Cap

A=

&%“""”)ﬂnl
—

15mm

Shock Lower Connector

For Rear

For Front

Spring Retainer




Shock Tower Assembly

Bag 8,10 and Screw Bag

Gl
(

=
| S
>

vy

b/ 20r ,/
Ae 0\

)
Z{ \ m,
2
TG

60N VAR R

= A ,ma.)., 0 \ .,
)z < J «,,u\\ﬁ/
B0y, _‘mwvﬁ

% @ (:T'\ - ﬂ\vﬂ‘d O e
4 N
g N 7
. L 2 J
- (@ (\ NP Y
DALZGD 0
7 SN m\\ =
= |, \ ....v.,r\, (e )
\ IS
Wy

¢
N

o
<)

Pivot Ball 5.5mm

Long Pivot Ball 5.5mm

&=/ 4b
—Jl

4

YA Y
FRI A C4S :
ANT A /.’ ya Y
(=7 R o@ g
] LR

))
doﬁwx@t

Round Head Screw

Front Shock Tower
M3 x 10mm

/QQQ
Long Pivot Ball 5.5mm

.

D)

Pivot Ball 5.5mm

Page - 15




Rear Shock Tower Assembly

7

UV\Q\Q
<

2=
EGA

Long Pivot Ball 5.5mm

Rear Shock Tower
Round Head Screw

Long Pivot Ball 5.5mm

Long Pivot Ball 5.5mm

Bag 7,10 and Screw Bag

Long Pivot Ball 5.5mm

Page - 16




Chassis Stiffener Assembly

Bag 7, Carbon and Screw Bag

A\

\

Round Head Screw
Round Head Screw

Flat Head Screw
M3 x 6mm

Flat Head Screw
M3 x 6mm

%% Page - 17

TN_-M3 x bmm

Flat Head Screw
M3 x 6mm

Flat Head Screw
M3 x 6mm




Alu Front Bumper

Front End Assembly

Bag 11, Carbon and Screw Bag

@DDBDDDDDDDDDDDDD

Body Post Holder
Front Body Post

Flat Head Screw
M3 x 8mm

Flat Head Screw

\

Front Body Post

~0)
@\ gycceseEeeeeseeeen @

Body Post Holder

@' SIS SITSTSSS @

Round Head Screw
Stiffener

M3 x 8mm

§

L]

Round Head Screw
M3 x 8mm
Stiffener

@m@

uﬁ%‘u@l

Flat Head Screw
M3 x émm

Flat Head Screw
M3 x 8mm

L




" Round Head Screw

Body Post and ESC Mount Assembly

Bag 7, Carbon and Screw Bag

%

Graphite ESC Holder

Flat Head Screw

M3 x 6mm

(s

Round Head Screw

M3 x 6mm

A 7Y
TR

)
R 5
20 G =\
@m G hscammpmngas ccs
N VAR

2

)
i

Body Height Adjuster Support

Round Head Screw

ody Height Adjuster Support
M3 x 8mm

B
a—}'

<

; WEES

/

Body Clip

)5 \ U\\\/;.
o720

1

Body Clip

Page




FoSESES)
(

ESC Not Included

Require Double Side Tape

Electronics Assembly

Screw Bag

Motor Not Included

Round Head Screw

M3 x 6mm

Pinon and Set Screw

Not Included

Gyro and Receiver Not Included
Require Double Side Tape

Page - 20

A.( \

L A

/(l\o'“quw“\» ﬂ\»/"% <
w"‘\w ) =

X QR
FnEliiede 4]
PRSI~
A VS it /)
MEAD
A fv T X \\\

\\e,
)

)

\/ A\
@uOOOOOOOOO/ ﬂOOOOO

SN GWN




Pull The Battery Holder And Rotate It

. Take Out Or Put In Battery By

Drift Tires Assembly

Screw Bag

0000000000

M4 Lock Nut

Drift Tire Set

Not Included

Drift Tire Set
Not Included

t
3
=
=
[%]
o
-
~=
=

S0

A A,'(\;;.
i) =)

=

w.

Page - 2




Bag Concent

[E] Ci;....

H o

\l

[

YB6008M/S10

ONI1026 ONNo27

Upper Arm - Right

TBTI-0320 M3 x 20mm
Turnbuckle x 2pcs

TBTI-0324 M3 x 24mm
Turnbuckle x 2pcs

TBTI-0328 M3 x 28mm
Turnbuckle x 2pcs

) AR

ONI1024 Upper Arm Post x 2pcs

Upper Arm - Left

4xTx25
Bearing x 4pcs

@l
@

@Y
©

XP-10134
20T Center Pulley

O

ONI1073 4.8mm Ball
4mm Thread x 4pcs

(o

ONI1074 4.8mm Ball
5mm Thread x 6pcs

(I o

ONI1075 4.8mm Ball
8mm Thread x 2pcs

ONI1076 4.8mm Ball

XP-10636 Grey Composite 4.8mm
Flat Type Ball End 15mm x épcs

XP-10635 Grey Composite 4.8mm
Flat Type Ball End 13mm x épcs

XP-10634 Grey Composite 4.8mm
Flat Type Ball End 13mm x 2pcs

XP-40058
M5 E-Clip

XP-10134

Center Pulley Cover

13

XP-40070
Pin 2 x 12mm

XP-10127
Eccentric Bushing Set

XP-10128
Driveshaft Protector Blade

ONI1052 48 Pitch 83T

@)

ONI1018 Suspension Mount E

O0-

ONI1049 Suspension Mount C x 2pcs

CIUMIMII,

ONI045
Rear Suspension Left

(

W)

10mm Thread x 2pcs Spur Gear
O DJC
ONI1017 Suspension Mount D gzl:rosgwnsto Mount - Left
Front Downstop Mount ONI1068 P

Rear Downstop Mount - Right

0) (0

ONI1077 M3 x 42mm

‘ Suspension Pin x 2pcs

] ONI1078 M3 x 44.9mm

Suspension Pin x 2pcs

O
H
(TN
o [
ONI1046
Rear Suspension Right

Page

ONI1079 M3 x 23mm
Pin x 2pcs

-22

XP-10009
Bevel Gears 18T

S
N

XP-10009
Bevel Gears 10T

XP-10009
Gear Diff Cross Pin

—

XP-10125
Alu Gear Diff Outdrive Adapter

XP-10107
Composite Adjustment
Ball-Bearing Hub

Gear Differential

 —

XP-40069

Pin 2 x 9.8mm XP-10008
Cover

XP-10181

Spacer 5 x 15.5 x 0.4mm

©

XP-40044
Flat Head Screw M2.5 x 8mm

XP-10183
0-ring 25 x Tmm

XP-10179
Diff Gasket

XP-10600
Silicone Gear Differential
X-RING 5x2mm

XP-10008
Gear Differential
Case

XP-10182
Spacer 3.6 x 9.5 x 0.2mm




Bag Concent

()

ONI1020 Knuckle - Left

ONI1047 Front Suspension Set

[ Joro

ONI1080 M2 x 5mm

ONI1037 6mm Hex x 2pcs

ONI028

X 2 pcs

ONI1006
Bando S3M 162mm Belt

Adaptor

ONI1027 Center Pulley Shaft - A

[ {flell O ]

ONI1029 Center Pulley Shaft - B

L g

X 4pcs

Transmission Shaft Gear

M3 x 5mm Round Head

Cup Head

ONI1021 Knuckle - Right

3

XP-40069
Pin 2 x 9.8mm x 2pcs

ONI1044 Adjustable Universal Shaft x 2pcs

ONI081
Flat Head Countersunk
Washer x 2pcs

ONI048
Front Axle - émm x 2pcs

YB6013M/S10
Bearing 5 x 10 x 4mm
x 8pcs

ONI1002 Rear Bulkhead x 2pcs

ONI1005 Motor Mount

ONI012 Chassis Stiffener x 4pcs

ONI1016 Battery Mount x 2pcs

ONI1008 Rear Camber

ONI1007 Rear Upper Bulkhead x 2pcs Link Mount x 2pcs

|

©©

[

Page - 23

ONI1003 Rear Transmission Plate - Right

YB6013M/S10
Bearing 5 x 10 x 4mm x 4pcs

YB6023M/S10
Bearing 10 x 15 x 4mm x 2pcs

ONI1004 Rear Transmission Plate - Left

ONI1009 Alu Esc Holder x 2pcs

ONI1038 Stiffener - Left

ONI1039 Stiffener - Right

ONIN012 Rear Top Deck Mount x 2pcs

ONI1043 Center Mount

H/

=)

ONI1011 Rear Shock Tower




Bag Concent

ONI1035 Servo Mount A

ONI019 Stiffener x 2pcs

ONI1023 Front Shock Tower —
P ﬂ
ol o o |o -

ONI1059 Servo Mount B

ONI1036 Front Bulkhead

M2 x 5mm Cup Head x 2pcs

4 x 8 x 3mm Bearing x 4pcs
5 x 9 x 3mm Bearing x 2pcs

M3 x 5mm Round Head
x 3pcs

ONI1054 Steering Slide E:” ONI1056 Post A

Rack Base
[["] onnoss PostB

ONI1053 Steering Slide Rack

O @]

O O

ONI1055 Graphite Steering
Slide Rack x 2pcs

ONI1034 Topdeck x 2pcs

Page - 24

ONI1040 Front Bumper Plate

I

ONI1013 Graphite Battery Holder x 2pcs

©© ONI1010 Graphite Esc Holder
O

ONI1057 Graphite Steering Slide Rack Adaptor

ONI015 Graphite Chassis Stiffener x 2pcs




Bag Concent

XP-10147 / ONI1061 Alu Upper
T— 11 Shock Absorber Membrane Shock Cap
XP-10144 —  Xxbpcs \ / x 4pcs
) XP-40053 XP-10717 Shock Top Connector
Hex Set Screw M3 x 4mm M@ﬂ Battery Holder Spring X 4pcs
X Zpes X 2pcs XP-10162 Silicone O Ring
_ For Spring Adjust Nut
) ety [ T
—J omposite battery fnotder
X 2pes Battery Holder Post x 2pcs x hpcs ONI060 Alu Shock Body
x 4pcs
XP-10160
XP-10717 U XP-40040 _ @ U Shock O-Rlng
Composite Battery Holder Post WM Round Head Screw M3 x 12mm *i, )S(: “:("I._l. c x &pcs
For LCG Battery x 2pcs X 2pcs pd ock Lower Connector
x 4pcs
Required Parts Only
@ H E-Clip 20mm ONI1063 Alu Spring Tension Adjust Nut
. . @ XP-10159 x 10pcs X 4pcs
ONI1041 Body Post Holder — = Shaft Cover
1 [
e B G——
ONIN042 Alu Front Bumper = = _ XP-10144 ONI1062 Alu Lower
ONI1066 Long Pivot Ball Spring Retainer
Shock Cap x 4pcs
5.5mm x épcs x 4pcs
ONI1051 Pivot Ball
S ——— A S—
5.5mm x 8pcs
XP-10561 .
O00000O00O0O0OO0OOOOOO CH FrontBody Post Rear Spring BBG-055
X 2pcs Front Spring 1.1;1m x 14mm x 32mm x 8.5T Shock Shaft
1.4mm x 14mm x 25mm x 6T X Zpes x hpcs
- 2pcs
ooooooooooB XP-10561 X
g Body Height Adjuster
XP-10561 Support x 4pcs
Rear Body Post
X Zes Required Parts Only YA-0390BK 3x6x2mm
XP-40068 @ D Spacer x 2pcs
Mé4 Locknut x 4
m XP-40038 L] XP-40052 M3 x 3mm Set Screw x Tpcs ocknut x Apes
|‘\mw;nmm\\wuw:u Round Head Screw M3 x 8mm @ D gx‘xsmmz
XP-40046 x 31pcs XP-10055 Body Clip pacerx 2pes
Flat Head Screw M3 x émm XP-40039 XP-40055 M3 x 10mm Set Screw x 4pcs X 8pes

x 52pcs

XP-40048
Flat Head Screw M3 x 8mm
x 15pcs

XP-40037
Round Head Screw M3 x 6mm
x 58pcs

L]

Round Head Screw M3 x 10mm
x l4pcs

XP-40040
Round Head Screw M3 x 12mm
X 2pcs

XP-40040
Round Head Screw M3 x 12mm

XP-40178 M3 x 12mm Set Screw x 4pcs

XP-40067 M3 Locknut x 3pcs

Page - 25

©

@ D 4x6x2mm
Spacer x 2pcs

YA-0390BK 3x6x0.5mm

YA-0390BK 3x6xImm
Spacer @ H Spacer
X 2pcs x Tpes




SEt“I] ShBEt Driver Track i FF

Suspension Mount FR

Motor Battery

Surface | | Asphalt [ | PlasticTile  Tracton ~ Date | : Camber Spring
|:| Carpet D Concrete |:| Low |:| Medium |:| High l
: Ride Height
Oil
Downstop
Hex Offset Rebound
Toe out Piston
Tire
: Length
i Wheel
: Hole in Cap
: Offset _
Camber Spring
Ride Height
Oil
Downstop
Hex Offset Rebound
Internal Gear Ratio : 1.9 T ¢
: : loeou Piston
: Spur Gear Pinon Pitch :
Tire
iBody _ Wing : Length
i Wheel
: Esc Gyro Gain _
: — e ______ Offset Hole in Cap







	ONI0000 Manual_A0_OL
	ONI0000 Manual_A1_OL
	ONI0000 Manual_A2_OL
	ONI0000 Manual_A3_OL
	ONI0000 Manual_A4_OL
	ONI0000 Manual_A5_OL
	ONI0000 Manual_A6_OL
	ONI0000 Manual_A7_OL
	ONI0000 Manual_A8_OL
	ONI0000 Manual_A9_OL
	ONI0000 Manual_B10_OL
	ONI0000 Manual_B11_OL
	ONI0000 Manual_B12_OL
	ONI0000 Manual_B13_OL
	ONI0000 Manual_B14_OL
	ONI0000 Manual_B15_OL
	ONI0000 Manual_B16_OL
	ONI0000 Manual_B17_OL
	ONI0000 Manual_B18_OL
	ONI0000 Manual_B19_OL
	ONI0000 Manual_C20_OL
	ONI0000 Manual_C21_OL
	ONI0000 Manual_C22_OL
	ONI0000 Manual_C23_OL
	ONI0000 Manual_C24_OL
	ONI0000 Manual_C25_OL
	ONI0000 Manual_C26_OL
	ONI0000 Manual_C27_OL

